HOIA 1712

Contrast No. [ - : ' - Eak HYLINDAI
—— MILL TEST CERTIFICATE ST
DUFERCO L EEL
L/C No. . . 1, Sanphyecn—dong, Dong-gu, incheon,
Sk 4 _ Hoad Office 1401712, 5. Korea
AL ?.22'”3”5‘“”0 . et ST | Certficate No. 1 1100430701408 - 1
cCommedty 1 aeny | 7 Coe T e Class Cerl. No. |
ASTM AB72 GGOJAGEZ] s e T LT ae A
Spacification {csa ssow o K ;“ TR S e Date of tssua 201 3-07-09
, chemlcal Camnnsmon (ee} ] TensiieTest .~ |1 ] impact Test ‘(V—h&teﬁ)
" ’ " T ’ - X v A ; - Remarks )
Dfsulnf::;ct!'r:s Heat No. S 'g? v CEW STt'rg::;ﬁ-.'“e'd p"’“tiElongallon“ e Ave) 1| 2 l 3 Jimpact Specimen Sizs)
siniliv —| Ratio }— e
. : *100 “N/mm? %L 1 0) G
EVES{E PR T N
AD-OOFF. _ __01 __________ 3 M 5305 it
D 194798 : '
%"ggﬁ; - :“13114799
40.00 7T [prares
_33‘43‘;2{ ' D 114356
xax1o . Ip11aes? | .. 2% 14 1o 54 ad d 24 BEREEAE i 14 a
!Eﬁf‘gg 0 0 114358
- ST ]'eg! ) | 3 e ,=. rom ‘
3”3 o 243413 B , ,
mota) (1) Con {CE-G+MV/B+CH/E /5 Mol S+MI/15+Cul1 5) o {3 v:er Ratio = YP/T5
S— - N I
; K S & !m WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED N ACCORDANCE WITH THE
- o _ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
g Generai Mg_rﬁaeronATeam A : R R . T -
AMET wzﬁ)—aa FRONEE SR e SR T e TR AEIsTA 7] BIELCr Be)02~772-21 25 " 2010044 A4(210X207)
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oot 4o {  MILL TEST CERTIFICATE HYLINOA
: Customer DUFERCO , ' . | STEEL ,
CHNo. ' _ Head OHfice :401__:,119;15!;%}{—;229.Donn—gu, incheon;
[ FroNa. 322013050100 _ I Cerlificate Ho. |H20150701409 - 2
| Commbpdity 1 H-BEAM e Class Cert, No. '
Snacloaton : Cgﬁ'rangax‘gjz Go0/AG5E] S R N Je T ) Date of lssus 2013-07-09
] " Chemicat Compositlon (%) | ". Tensha Test rpact Test (V-noteh)
Dimenslons | Pleces - y N ,.’.‘. 1] o] Al TEFIB"E - - . Hemarks
& Lengih Heat No. Welghis C $i Mn gr'iP ;S:,- : ENI ,| iC;Ir v | Nb | &n ‘ CE(‘] Strength _Yigld pn!nt Elnnuatip:_n?} ;I;‘g .AUG:: i l 2 l 3 t.lmpact Specimen Slze}
_ kg) 4 . X100 f %1000 =160 |  xi000 <100 ] N/mm2 N ) )
s IO B iy e o W e ST - '
4000 FT N I I s B L IR R T 33 510.8]
TORE=37ANED = St
o 08 Br D 114620 s BE-IRES g sd' STE 3mie. o0 ord 1
TOXG~3/8%32 N V1 cotu
legoorr  jP 114630 O 88 ng "
TONE-3/4%52 = o R
40.00 FT P nasa .5
[TOXE-a74%22 ——1-
000 BT D 114633 Dad g
TOX5-3/4%a0 T ' "
g D 114636 2¢) 1
e e ;
Jacoo Fy | i 30 13
e 4w el BAE - -
feopoFr  [BIETAIS g o5 g 17 11 TH Y g B
TORTOXA9 7 ! Y cop0 ) sy
g E 167416 | sasil 14 19 o4 1919 %4 a4
lﬁ“ua TOTAL - f ?16775$I 1 b1 i]sa T = il e “
{Note) mCeq (GE—c+Mnle+c:/5+ws+Mo.'5+w1s+<:u115) """ (2) Gaudg length-: 200 mm " (3) Yieid Ratio = YP/TS
, Ix]
' »
K S \m WE HERESY CERTIFY THAT THE MATERIAL HAS BJEN MADE AND TESTED IN ACCORDANCE WITH THE
Awe N s T ABOVE SPECIFICATION AND ALSO WITH THE HEQUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of QA Team [~ ' - o . : e
HMET 102(A)~8a" ¥ HEHIMES AMNSEMEMESR TR sl Alel e poiEs Ztl'§=ﬁﬁ§~%‘3b&|?l HiEte El."%ﬂ%02-7?2—21 T 2010044 -Ad.{%fl.qsz?gﬂ
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Contrast No, T o .- HYE.!HEHE

T ! MILL TEST CERTIFICATE | STEEL

A . .} DUFERCQ .. . .

RS £ B j i o 1, Songhyeon-dang, Dung—gu Inchaoen,

U‘? No- _ _,H"_ad Olfine 401-712, S. Korea_ _

PIO No. . 90801308C100 L e Certificate No. IH2O130701408 - 3

Commodlty |y peay L R . Class Gert, No.

~{-ASTM ATTZ GLOIASED] ' . S TooiL T ' T
”Speclﬂc_allon GSA 350W o N | Date o lssue 2013-07-08
Pleces | . ] L Tenslle Test = ~ Impact Test (V-noteh) | ke
Dimenslons T i o i) Tenshe | i T : i Rama
& Length ; Heat No. Welghts C| s I_Mn‘ i b ('i : | b | Sn :QE‘”‘ Strengih: ';Yleid.?c:)_lm ,E“’","a"""m‘ Yield AVG ) 1 l' 2 i 3 Hrnpact Specimen Size|

Ve F Txioo T xtooo [ ®1000 X100 N/mim? i ‘ ! '
Foz_g%‘? e | g 18 14 6422 1 TR T A - '
howorT  [E167418 | 47 opy 29 10, 70 3 1 1 13 19 s f'"f‘égé
Wy D 115182 f ol oef S
Al D 115184
[ fen
Eﬁﬂ% D 115181
R
;gxétglzrgr" D 115174
'ﬁgﬁam‘rﬁ'— ‘ 1184171
{Note) {1) Cea: (CE-C+Mn[6+Cr!5+Wﬁ+Mo!5+Nll1 54+Cuft 5) _

v B 3
K S & lm WE HEREBY CERTIFY THAT THE MATERIAL HAS SHEN MADE AND TESTED IN ACCORDANGE WITH THE
* ‘ _ ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

General Manager onATeam i o ) N

MG 1 10RAI 92 % SRABE ANBERE NECE AEa SEUE NET T, ﬁmm s Hu S RO § —‘?I!t32-772-21 & 2070044 AA(EIONEST) |
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ContactNe, | S HYUNDA!L
[Gmomer | oorerco ' | MILL TEST CERTIFICATE - FYsTEEL
IJBNQ.V ‘ | — - | - Head Office lg?f;fgygc.m};;ggg. Dong—gv, Inchees,
PIONo. __1 ge201308C100 ; R Certficate Ne. 1H201 30701408 ~ 4
i gl S sk
| e RN SR R P
Dimens! ; PIBEES  fmmmrrorrmprmammyo , e Tengi "TenslleTest_ — Impact,Tes‘W_"mh} ‘ Remarke
i Heat No. ‘Welnhts sl [s ] ’:}_ No sn [ce®) St!:::q; IYieId polr E;quau?n(_?) ;a:‘lig AVG 1 Iz [ 3 l[lmpactSpe::!men Size)
=] (ke) %100 : N NE T
I EEEEE B
I EEEEEERREERE G+ e
e 15.333 17 CeE - : : _
[BETE braonr | o0 1 16 8
g)?r _ pnaiss .,_1..45.27 19 1458 34
FLEENTTEPCGECERNI  CERE  FIEE R
fzﬁ,ﬁﬁg i D118400 | 5,14 19 19 87
liocorr _ phsns | o5 17 13 8
_ﬂg{;ﬁ;‘ NI EEE ;
A Y {5
{itte) (1) Cear (CE-—C+Mn!6+Cr.'5+WS+MDI5+N|H5+Cul15) 1 T2 Gauge !angth ,zon ntm . (3) vie}d Ratio = YP/TS
K S &hlm WE HERESY CERTIFY THAT THE MATERIAL HAS BJEN MADE AND TESTED IN ACCORDANCE WITH THE
) _ ABOVE SPECIFICATION AND ALSO WITH THE REGUIREMENTS CALLED FOR THE ABOVE ORDER
General Manager of Q. A Team N .
FMS | 102(A1-3a = RS & AVBEME AFECR. mﬁeﬁx__"ri? TEY a5, e o gae a;.-i_nmwv;-mgru;‘u."gs))02:772:21-25 - 2010044 AR (ZF10%257)
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e MILL TEST CERTIFICAT HYDNDA
. E STEEL
| Head O!‘Hce , Zuff;%'my;urg(-ggzg, Dong-gu, Incheun.,
: . 5322013050100 . Ceslificate No. IH20130701409 - &
| spesitcation JCQET;@S@?? 95_“0_’!_‘“992’ s . Bate ot osw0 | 2013_07_0g
T ] ‘ Piecés R "".%eﬁ?‘c{;ﬁmg:@?ﬁm,‘ - " . ,_Tanfil_el.'.es.t“‘" e Impac_tfbs# V-notah) o
& Length . Heat No. Welghs c ! Si Mn PlS.'; al ol v, Nb. S-n el  Strengih. ?‘?'d,?"',‘,‘} [%[oqgﬂ?|.?n??' ;l;!g AVG . .1 ¥ 2 3 (Impact Specimen Size)

! o o lkg). ] . X100 ] X1000:) - X100 . X1000 . {xi00) Nfmm? % ) Loy d
N I EEEEEEE R EIEE | REE )
. lg’g;,}!r’zm [N 020344 35"9'3'4'_#6:: &7 o7 _“'"'1'5' :
13}(&3'-__1#2):90 | oz0a45 | 22‘81;] 14 14]635"27 ._“17
%Eg’_‘gglﬂr’?xgo | o203ss 6,52“5: g 11 67 27 ug
13’3‘;‘;’2“5‘2 ‘Noz0ass | 35‘9135 19 14701 19 4§
T EE e
"';gxg;;;rfzmaz v 020878 magl_ 39 14123 14 13

l—fgg;‘T’zx‘az i 020681 1'1,9'73. 19 14100 2d) 19

g RN EEEETESN
FEBTOTAL 266;2;; _ R R EE U . Xl

(Note) (1) Ceq: (CE=GHMN/6+Ci/S+V/5+Mo{5+NI/ 15+Cuf15) {2).Gauge length;; 200 mm B 3} Yier"a“azioﬂwrs

{5d 1
K S &h tm WE HEREBY CERTIFY THAT THE MATERIAL HAS.B%EN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE HEQUIFEMENTS CALLED FOR THE ABOVE ORDER
""" General Manager of Q.A Team

HMSI 102{A)-gR " B HOAE = ERFEEM'I'&-*!'E- 92 AR I et *PE%! ﬁ"?‘ ﬁq{*ﬂﬁ ZS‘QQ = 35#“1 3!"\I9I “?EM !’-!' %5!}02-7?2-21 25

2010044 ;"A»a(zm,xzsz}
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"Goniact No. HYLURDAI
— T MILL TEST CERTIFICATE STEEL
L/C No. Mead Office - 105'33‘,‘195"’35"}“;229 Dang-gu, incheon,
F/O No. { ass0ra0sct00 it Cemficate No. | 1Hp0130701408 - 6
_Comrﬁod]_ty . - H-BEAN.l. R Class Cet. No.
* Specification ‘cgiTa o Coo/RoZ e Tl Date of lestie 2013-07-09 .
o oo . _”“Ghamlr.al Gumpuslﬂnn W T Te@uﬂ@ it Test 'w_n.;,:"cﬁ) N
| &r‘r:f::g?r"lﬂ Heat Mo, 1 wetgh C St Mn ‘.‘P "‘ __':"si‘:-ﬂ EJL; ’\éﬁ: N__ i Nb | . Sn CEtt S-l;:!::g;\ Ifél‘d p;a_in? El_Dﬁqaﬁﬂn"‘f’, Yied . AVG i | 2 3 . {Impact Specimen Size)|
‘ (kg) § X100 "} xi060 | x100 %660 Ixtoof O Wmm2 T L Oy ©
I;g}g&?g@ D 114483 'wﬁ 16 13 59-"_3;95’17“’ 33 4 qg 14 E =
10,00 1 0 114389 17233, o B 53*'5@?'..-2* I A
Jiogoer priwsss 1, 5 2 a2 19 14
__I;',g{‘ggg?f E 167451 - 1c_|| ey 2 1 PREET: i
| e EREEEE 3 .
e 167483 | pgoql 14 1) 64 24 77 R o
'm'  |e 167456 ;12.733 1 12 68 22| 28] T o o
i0.00 FT poers | oo 19 15 6 17 260 g:;jl
o0 T N 019785 2,758) 1914 64 81 ¥ g:;g'
o i S
iMote} (1} Cen: (cE~c+Mn/e+0r/s+ws+Mo/s+Nu15+cu/i"5) i {2).Gauge length-:200°'mm {3) vielli Rallo = YP/TS
88 I e [
WE HEREBY GERTIFY THAT THE MATERIAL HAS BHEN MADE AND TESTED IN ACCORDANCE WITH THE
ASIOVE SPECIFICATION ANG ALSG WITH THE Ff QUIREMENTS CALLED FOR THE ABQVE ORDER

Tile: HCUNISRSRYDeskIGHR0 FW20E2! 0] %20NEGO A F/78/MV . %20CLIPPER%201%20STAR/MTC/DUFERCO/05C100.htm

010044 FABI0REgT)

2013-07-12



HICIX] 7/12

[oomaare, MILL TEST CERTIFICATE - | " el HYLIMDAE
Customer DUEERGO e STEEL
1iC fo. : T Head Oﬂ’ice 510153:1925’;01_;3:9 Tong-gu, Inehéon,
! Rk | 822013050100 Lo CorticaloNo. | 1120130701408 - 7
Commodlly Y pgeay L B - ' Ciass Cent. No.
- Speoificaton .%cgiijgv?r?z kal : Dateoflssus | 5010 07 0o
Pleces L .Tenslle Test. Impact Test {v-natch) Remarks
& Langth Heat No. ' c S[:]M_n __ GEUY] g, FHietd pq|p1|g_|ongg,ipnca)_ YelafAva ) 1§ 2 | 3 [impactSpecimen Swelf
Cox100 T RI0007) N/mm? L% b O s "
, C% B N P Y P Bai.g  4uo.g:. . 2b.0f G.rof
-["‘0197’35 , ’Gl 14104 <21 1 I T 5423 4031 o5 074
g - ™ S b T TN Vi
{ngm 19 18 o 526.6, 3808 7 -26.00 0.74
: 5804l 4023|250 0.7
| N 018852 20 16{ &7 s0a.0 | 258 Q.75
[8Xi1%76 T 3559 § 0.
o0 Fr N 019858 18 13]107_ 058
raxtTYTs 3681
J40.00 FT Jep19gst 19 19 64 _ i agg.d:
Haxiixre e e
faooorr  jNO19863 |, 19 4 Bf"|_ 24 4 B . 3958,
e - T N R S B 5 R
Jan.oo FT [NO198EE || g 574 19 14 o 29 ‘ i S ™ 4149
FIBXTIXIE : G e F I 3981
MO19867 | g god 19 17 69 o
TaxTIRIG SR Fnsto R (Ot 17 M O TV |
{4000 FT prozooss |y, o0 14 14 61 29 17 -] L4148 N
iQT:?T(:»T,N_ i 155, 1213 I O N 1 N B D G PO ) A 1
[Nols) (1) Cear (CE-C+MnIS+CrIS+W5+MoIE+NII15+Cul15) 2. Gauue Ianulh 200 mm 7 {3} Yiethi-Ratio = YP/TS
@ A B S 1'_5:3
S (gh m : WE HERERY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
o ABOVE SPECIFIGATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
General Managar onATaam ‘_ """""""""" - 1. .
T TR IS BT RS E A g PR p R R 5616044 RAZ1ORE7)
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HIOIAL 8/12

Contract No. HYLUNDORI
Customer ’ e MILL TEST CERTIFICATE STEEL
‘ DUFERGO ﬂ .
o COf, Songhyeon—dang. Dong-gu, Inchecm.
: LIC No. | o Head Office JA0-~T12, 8. Korsa
| PO No. | 32201305C100 Lo Certifioate No. | \pian1 30701409 -~ 8
- Gommodiy { H-8EAM ‘ T Class Cert. No. '
¥ ASTM AG72 GE0/AB02) Wt -
| specication CSA 350W - Dawolksue 1 2013-07-08
i lPieces Chemlesl Gumposlllan ) : Tonslle Test ~_ Impact Tast {V-noteh) cematis
Dimenslons ) 54 Mo | -At- l l Tensﬂe ] | o 1 o emar ok
Heat No. | Np Sn CE“) Yield polnl El gon!@f vield} AvG:4 1 | @2 3 Kimpacl Specimen Size)
& Lengih Welghts | or Slrennth ‘ Dnua Ratlo: _ - B = .
— ko) ><100; N e -t c
PEaTE ——T _ : F NTT R N T ST T E i
140.00 FT _peamoz g 2753 91 21120 5433 406.00 253
1EXT1X78 : 5 R Eow BZ5.8 986df . Z6.0
40.00 FT N 020104 a,_a?xs 19 20139, 521.7 o288
lgxggﬁs |M oz20269 1 37; 14 18] 65 ";"g}g'
TBX11%76 19 I BEAL
40,00 FT vozosot | ool 1d 196 25 8
T 020803 | g ot 19 1968 RS
[eTXa—174%03 . B N I ~zgal ot | 3
40001 [E167218 | 55 57g] 14 13117 26.8 0.74
BTRE-1]4%53 - . 54.5] 0.74
40.00 FT E167220 | 5pg3) 194 19 63 a0l 074
BTX6-1/2X44 ; af” 255 D.50
Js0.00FT . E167690 | g 4g0f 17 19 62 250} 0.8
STRE-172%8% T T 5 A ZA00 0.7,
40.00 FT _F16751 1 o agl 17 1Y 7R 21 14 T . 660. 24.5 ,0.73
FTOTAL 108,73 11 | I
(Norel (1) Cea: (c:E=c+Mn.ra+cns+ws+Mof5+N.n5+<:un5} - {2) Gaupe lengthi< 200 mm (3) Yield Ratic = YP/T$
N ,
K S lm WE HEREBY CERTIEY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
- - , ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER |

| " General Managér of Q.A Team
HMSTI02{A)-3a ¥ BREE.

ﬁ*}'ﬁ@kﬁ% *]»E:-—i IiIW! L;an-lc}. e %-? ﬂl‘vﬁlﬁ

g3 m&a RSB TSI, ESN0a-TTE 25

5010044 AG(Zi0%28N
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— e - MILL TEST CERTIFICATE STEEL
, DUFERCO . -
PP 1, Senghyeon~dong, Dang-go, Incheon,
| G No. Head Office  Lhs 9155 Korea
| PoRe. | 32201305C100 oo Cortficate No. | 3 1oo1a0701400 - 8
: Commadiy H-BEAM ST ey Class Cert. No. |
- B I i i
- Specification {csA 350w N ST Datectlssie | 2013-07-0g.
1 oces | _Chemical Goinbosition (%} . . Tensis Test . pact Test (V-notch). Remari
Dimenslons |- iaces I Cu Mo | A = [ Tenslte e il ; Vim b i emaries = -
:HeatNo, | -Cl Six| Mn o - ) Avieid poind] Blongation'®] Yield [ AVG | 1 I 2 l 3 timpact Specimen Sizel
& Length Welghs L L4 — Strenath BUEE! il el i S e
1 | k) X100 - LR i (0] c L
To e 1 3 o o vd g W64 - . 235 o7E o
[F167592 1 aqmq) B 9 7919 | . 07
_ el EEEE
| RNLE lerersas | .9 1d 19f 6§~
A TP EECEEE]
40,00 FT 187884 | ngepof 14 9459 18 19 g
ST T7ARA 01 , 5 = T
4000 FT 020778 | 5 yg0f 19 2;‘_7_7_ 24) 14 g
R AXTOT 1 020784 3583; 19} 2d od 27} 19 2
JEIXIZTLAXI0T Ty gag7eg 19 24 77 23| 44 23
140,00 £1 ) 14,65 : ; é
ETX15-1 /37701 V) ERPYP D O G T VAR QR It it ! N7 3 N 7 AT I T2 7 RN IR ERN T IR
a0.00FT . [NO20785 | g g0 21| 18 7Y 23 19 g A1) )
| I T _ il O ST L VIR ‘AN NI S 1IN
(Note) (1) Cen: (CE=CHMn/G+Cr/SHV/5+Mo/5+Ni/1 5+Cuf15) " {2} Gauge length-: 200 mm (3 Yield Ralio = YP/TS
% : .
K S & -ﬂ\ f . WE HEREBY CERTIFY THAT THE MATERIAL HAS BEN MADE AND TESTED I ACCORDANCE WTH THE "
AN . ; ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER :
Gereral Manager of Q.A Team | o 3
FIMS | 10B(A)—3a. % SO T RRl)02~772~2185; 2010043 AA{210%2D7)
file: VG EATR/DERIGHR0 FOW20ER 0| %20NEGO A & /7 8l MV . %20CLIPPER %4201%20STAR/MTC/DUFERCO/05C100.htm 2013-07-12
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Conmare | - MILL TEST CERT I HYLINDAI
 Customer ‘| DUFERCO. N ‘ STEEL .
oo, : T o - o Songnyeon—dong. Deng-gu, Incheon,
: _‘ HeadQfflee 401—712 5. Korea
FOMo. | sz013060100 _ I CemifosteMo. | \wpoiso7atacs 10
Commodly 1\ peay ) - S ) o Class Cert. No. o
"ASTM ASTZ GSOIAGRE] : e L ' :
: Sﬂﬂﬂﬂca“m_ E "SA 350W L ) o b - - " S R L . “_..._ Data OE_TBSUG 20130702
Chemical Composltlon (@) "' Tenslle Test | 1 impactTest — Formasl
‘ . - RS et . e ‘ . Remails
D.[?Tfen:é?r?s Heai No. Clsi{Mn]| P ,S 3 ﬁl: }(d]? ‘:}I | Nb .| 8n {ggi® S‘?;f::;teh ield gmml E|Dn§at|gn 2) Ylalld Aveél 1 | 2 i 3 [impactSpecimen Size}
: : T ol KT u e 4 . = Rk o e ‘
i o o ¥T00 ] Wi000s]” w100 7] xiooe  x10]  WhamE o] - % | 1O G
EReamaeT T ‘ o M P 5304 4021 . 240 674
G000 F ' Inozorss 1o 14 7d -39 19/ j K J I D
S P O O 3
T . O IR W i - Y o = IR 230' 570
40.00 FT N 020800 I iq V| 19 SN saglal . aysd t s 0.70
BT X121 747107 T ; X = 386.4 25.00 6.7
{io.co FT N 020801 18 s00.d + 260 o0.73
FIEES Ty SRR R W T 5 3958 25.0 .74
fo.00FT . V020766 1% 1 392.3 : 254 C.78
N Y7 TR E B R PEFETE: 95,01 0.74
40,007 N 020796 19 | 405.0 25.8 0.7
' v 020767 1y JEZ I
T A0 24.8 093 |
1N 020798 , 151‘: T 8874 2560 0.74 o
 p—— 7 ~—395.8, S50 0.7
N 620777 8,858 19 18 : | . sm - 265 0.7
'?TOTAL {70, 5761 i FRN | N A L.
(Nota) (1) e (OE=G B+ Crf&V/5+Mol SN/ 5+Caf15) ' '(2) Gauge lenglfi;200'mm T (3) Yielff Ratio = YP/TS
L] SR
K S Shtm ‘ WE HEREBY CERTIFY THAT THE MATERIAL HAS BYEN MADE AND TESTED IN ACCORDANCE WITH THE |
: ' “ABOVE SPEGIFICATION AND ALSO WITH THE REGUIREMENTS CALLED FOR THE ABOVE ORDER _
' | General Manager of GA Team ™ ' : o o o
HMS 1 102{&}*3& ] EEHJK{]QE %MI-%%M'E’ &%’53‘31 BhA abaLichoAlstel 2R noaA Zhgeag NoVEAP] atEiek BE)eg-T72-2125 2010044 A4{zi0x2gn
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HIOIA 11712

s MILL TEST CERTIFICATE STERL
| DuFeERCO .
j ] : A, Songhyeon-dong, ‘Dong=-pu, Inchecn,
Hete . - - | _ Head Office 401-712, 8. Korea .
P/O No. | 322013060100 B ; e e Certiflcate No. . IH20130701408 — 11
. Commodity 1 HogEAM ' ' S e o | Class Cert. No.
sm_’_“'""a“"“ CsABE0W | LT e o Date of lssue A’ 2013-07-09
' ﬁec.ﬁ . e Chemlcal Gornpoalﬁnn (%) . ... % . Tonslla Test " Impact Test (v—noteh) Aerma
Dimenslons .} i . Co Mol AT ol an 1o} Tensie § o Ty ‘ emacs
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